
AUGUST               2021

CSID Membrane System and 
Their Improvements Providing Positive Impacts
Authors: Joe Stephens/CSID and Troy Lyn/Globaltech

Treatment Facility 
CSID’s water treatment plant (WTP) was originally constructed in 1972 as a lime softening (LS) facility with a production 

capacity of 1.8 million gallons per day (MGD), later expanding its capacity in 1978 to 3.8 MGD, and again in 1987 to 7.2 MGD. 

Continued on page 4 >

Entering 2008, the LS facility was approaching the 
end of its useful operational life and consumptive use 
permitting at the time suggested the use of the more-
brackish Floridan Aquifer groundwater source. Taking 
the former into account and desiring to further improve 
their overall water quality, the WTP was designed for a 
low-pressure reverse osmosis (LPRO) treatment system 
to treat a blend of surficial Biscayne Aquifer wells and 
Floridan Aquifer wells.  However, as the membrane system 
construction broke ground in 2009, a consumptive use 
permit was obtained for the continued use of the Biscayne 
Aquifer. The need to go to the Floridan Aquifer was not 
realized and the membrane system design remained 
unchanged to just treat the surficial aquifer wells.  The 
membrane plant was placed on-line in 2013.  Several 
years later in 2016, the old LS facility was demolished.  
Currently the WTP’s LPRO process incorporates a 10%-
15% raw water by-pass, bringing its total finished water 
production capacity to 7.4 MGD.

Background
The Coral Springs Improvement District (CSID) has been operating a membrane plant for over six years 

and has made advances to improve operations and water quality by continuously looking at implementing 
better systems and procedures.  CSID was recognized for its efforts when the facility received the 2019 
SEDA Outstanding Membrane Plant Award for Small Facility.  This article provides a brief description 
of CSID and its treatment processes, as well as information on changes that have significantly impacted 
operation, maintenance, and water quality.  

CSID
CSID was established in 1966 as an independent special District by the State Legislature to undertake 

a variety of improvements to the land within the District.  CSID is run by a Board of Supervisors 
consisting of three elected officials.  CSID is located in Broward County, west of Pompano Beach and 
northwest of Fort Lauderdale. As one of four potable water purveyors within the City of Coral Springs, 
CSID serves approximately 40,000 residents spanning approximately 5,000 acres. Additionally, CSID 
provides water distribution, wastewater treatment, sewage collection, and stormwater management 
services within the City.  CSID has 58 employees, of which there are 10 water treatment plant operators 
and 7 water distribution operators. 

Plant Site with Water Plant in Foreground with LS facilities removed 
and Wastewater Plant in Background.



Message From Our President
Greetings SEDA Members,

As I write this message, I have to thank all of the Board members and volunteers that with patience and dedication, serve our membership.  As we all try to get back to normal operations, it is good to know that we, Water professionals, are strong together. Thank you to the operators, engineers, administrators, support staff, contractors and suppliers, for their hard work and dedication in providing safe and reliable services even in one of the toughest years in our industry.

The 2021 Spring Symposium was a great success! It was great to see everyone in person. Congratulation to all the awards winners! They will be feature in the next Recovery Zone issue.

I would also like to welcome the five newest Board members, Allan Clum, Fred Greiner, Nate Litteral, Jennifer Ribotti and Kyle Jennings. They will be joining our returning Board members Dave MacNevin, Laura Gallindo, Mo Malki, Jason Bailey, Pierre Vignier, Joey Tippett, Paul Biscardi, Ryan Popko, and Nick Black.

We continue to offer online webinars and have successfully hosted our first MOC I class in Port Saint Lucie.  As we try to ramp up our live training events, we welcome water plants that would like to host an event. If you are interested in serving on a committee, Technology Transfer workshop, or teaching a course, please reach out to one of the Board members. Also, continue to check the event calendar on the SEDA website and SEDA App for the latest information on upcoming events as they get scheduled.

Please continue to provide your comments and suggestions so we can improve our service to the membership. If you want to serve on a committee or have any other questions, you can reach out to any of the Board members.
Take care, and keep up the good work!

Karla V. Berroterán Castellón, Village of Wellington
Water Treatment Facility Superintendent



Kyle Jennings
By-laws

F. Allan Clum
Newsletter

Fred Greiner
Election Chair

Paul Biscardi
Program

Jason Bailey
Treasurer

Finance / MOC

Joey Tippett
Secretary

Awards / Scholorships Chair

Nate Litteral

Laura Gallindo
Public Relations / Newsletter

Dave MacNevin
AMTA Liaison Chair

Pierre Vignier
Vice President 

By-laws & Policies / Legislative

Nick Black
Membership Chair

Jennifer Ribotti
Membership

2021-2022 SEDA Board of Directors

Mo Malki
Technology Transfer

Karla Berroteran
President

Ryan Popko

 
              

           
 
EMPLOYMENT HISTORY 
 
 
 

EMPLOYMENT HISTORY 

Water Plant Superintendent: 

Village of Tequesta Water Plant  

Tequesta, FL 

3.6 MGD RO integrated with a 2.7 MGD Filter Plant 
July 2018 to Present 

 Responsible for supervising the operation and maintenance of the  

 water plant with a staff of eight. 

 Compiled monthly reports which are submitted to PBCHD and to the Florida Department of 
Environmental Protection. 

◦ Compiled Raw Water Withdraw (Well Production) reports to be submitted to the South Florida 
Water Management District. 

◦ Compiled the quarterly and annual compliance reports and submitted to the State (DEP) and Federal 
Agencies (EPA) 

 Responsible for the annual $1.6 Million operating budget as well as planning for future capital 
expenditures.  

 Identified needed facility improvements and secured funding for multi-year plan of corrective projects. 
 

 
 

 

Name:   Nathan Litteral   
    
 
Address:   9097 Retreat Dr. 

      Hobe Sound, FL 33455  USA 

Cell Phone:   540-221-0571 
Work Phone:  561-768-0493    
Email:   natelitteral@aol.com 
 
PERSONAL INFORMATION 
Date of Birth:   7/2/1965 
Place of Birth:  Columbus, Oh 
Citizenship:  US 
Marital Status: Married with 3 adult children 

 

 

 

ACHIEVEMENTS 
 

Fred Greiner has been a member of the City of Palm Coast 
Top Ops team responsible for the following achievements:  
 
22000044--pprreesseenntt  - 7 time AWWA National Top Ops Champion 
22000044--pprreesseenntt  - 6 time AWWA National Top Ops runners 
up (2nd place) 
22000044--pprreesseenntt – 13 time Florida Section AWWA state Top 
ops Champions 
22001122  ––  Southeast Desalting  Association Outstanding 
Operator of the year.  
 
 

FRED GREINER 
PPRROOFFIILLEE  
 
     Fred Greiner is a Chief Operator at the City 
of Palm Coast 7.584 MGD Zero-liquid 
discharge membrane treatment Facility located 
in Palm Coast Florida. He currently holds a 
Class “A” Drinking Water Treatment Plant 
Operator’s License in the State of Florida.  
 
     During his past 23 years of employment in 
operations at the City of Palm Coast Fred has 
been a part of a staff responsible for winning 
52 operational awards from various agencies 
(FLDEP, FSAWWA, SEDA, & FWEA).  
 
     Fred’s is also a member of the Palm Coast 
“Water Buoys” National Championship Top Ops 
team that competes both in a college bowl 
style competition in a fast paced Q&A 
tournament against operators within the 
industry.   
  
      
. 
 
       
 
 
 
 
 

 

WORK EXPERIENCE  
 

  
WWaatteerr  TTrreeaattmmeenntt  PPllaanntt  OOppeerraattoorr    
CCiittyy  ooff  PPaallmm  CCooaasstt,,  FFlloorriiddaa  
 
August 1995–PRESENT (25-years in Water Treatment)  
Fred is responsible for managing and operating a 7.584 
MGD Zero-Liquid Discharge treatment facility (WTP#2). 
This facility treats ground water from the upper Floridan 
aquifer and convert concentrate to a potable drinking 
water supply. Treatment processes such as Ultra-filtration, 
Nano-filtration, lime softening, chloramination, 
degasification and belt press operations for lime sludge 
removal are all utilized at this location.  
 
 Fred has additional experience in several significant cost 
savings and environmentally friendly pilot studies with 
multiple engineering firms involving: 
 

 22001144  -- Concentrate elimination through ZLD 
 22001199  -- Aeration pilot for THM reduction 
 22002200  -- Jar testing enhanced softening with 

primary focus on organic reduction eliminating the 
use of a coagulant  

 CCuurrrreenntt  -- ambient ammonia reduction in ZLD 
process water to reduce chemical demand and 
reduce THM formation 

 

CCEERRTTIIFFIICCAATTIIOONNSS    

 

 
 
FLORIDA DEPARTMENT OF ENVIRONMENTAL PORTECTION 
CLASS “A” DRINKING WATER LICENSE (A0008607) 
 
SEDA REVERSE OSMOSIS SPECIALIST CERTIFICATION 
(MOC SCHOOL)  
 

 

 
 

  



Raw Water Supply and Pre-Treatment 
CSID membrane system is currently supplied by eleven groundwater 

wells, pulling water from the Biscayne Aquifer. Eleven wells were also 
used for the LS plant prior to the commissioning of the membrane 
system, but several improvements have been made.  Two of the original 
wells have been replaced in different locations.  Two others have been 
reconstructed in place.  Many additional modifications to the well heads 
and pumps have been made to the original wells, conditioning them for 
use with the new LPRO process and upgrading them to current FDEP 
requirements. 

The WTP pre-treatment process consists of three 50-micron sand 
strainers, sulfuric acid and antiscalant chemical addition, and three 
5-micron cartridge filter vessels which house 176 filters each. Pre-treated 
water is then fed to the LPRO membrane process through three 250-hp 
pumps, where it is pressurized prior to entering the LPRO process.

Process Flow Diagram of CSID LPRO Process  

< continued from cover

Replacement Well #4R  



The WTP’s raw water by-pass is pretreated with sand straining 
and cartridge filtration utilizing 1-micron cartridge filters 
before foregoing the LPRO process and blending with the 
LPRO permeate.  The 10%-15% raw water by-pass is used 
to raise alkalinity and hardness to meet water treatment goals. 

Low-Pressure Reverse Osmosis Process  
The WTP’s LPRO process consists of three 2.25 MGD 

2-stage (36-14 array) membrane trains, each with interstage 
turbines that increase pressure to 2nd stage pressure vessels.  
Toray TMG20-430 membrane elements were originally 
supplied with the membrane trains.  In 2018, the membrane 
elements were changed to Toray TMG20D-440 membrane 
elements in both stages. The treated permeate water is taken to 
post-treatment operations and the rejected concentrate water 
is sent to the headworks of the CSID Wastewater Treatment 
Facility, located on the same property as the WTP. 

Post-Treatment 
After the LPRO process, the membrane permeate is 

dosed with sulfuric acid to lower pH to allow for stripping 
of hydrogen sulfide by two degasification vessels.  From the 
degasifier, the permeate enters a clearwell where it is then 
pumped by transfer pumps to three on-site storage tanks, 
totaling 5.75 MG. On its way to on-site storage, chemical 
conditioning is carried out through the addition of sodium 
hypochlorite (free chlorine) for four-log disinfection, 
orthophosphate for corrosion control, sodium hydroxide 
(caustic) for pH adjustment, fluoride, and ammonium sulfate

Membrane Trains  

Degasification Vessels

for the formation of chloramines to provide residual disinfection. Finally, water is pumped via eight high service pumps out to 
the distribution system.

Conversion of Old Wellfield for Membrane Plant Use  
The new membrane process required a higher level of feed water quality that was previously not demanded by the old LS 

system. To accomplish this, several modifications/improvements were implemented by CSID to improve membrane treatment 
system performance and reliability. 

JLA Geosciences, Inc. 
HYDROGEOLOGIC CONSULTANTS 

1907 Commerce Lane, Suite 104 
Jupiter, Florida 33458 
Phone: (561) 746-0228 

www.jlageosciences.com 

Changes Providing Positive Impacts



• An evaluation of the wellfield was conducted to 
investigate pump hydraulics, well specific capacity (yield), 
and well draw drawdown.  This resulted in the replacement 
of some well pumps and motors and some lengthening of the 
pump column pipe to increase raw water pumping capacity 
and reliability of the well pumping system.  

• The wellfield evaluation also investigated sand and 
fouling potential utilizing a Rossum sand tester, silt density 
index (SDI) test, cartridge filter fouling, and Biological 
Activity Reaction Test (BART).  This testing resulted in 
the abandonment and replacement of two wells.  It also 
prioritized well maintenance and established an annual well 
maintenance program for the other existing nine wells.  

Original Well 6 Wellhead 

Modified Well 6 Wellhead

Modified Sand Strainer Drain Lines

• The evaluation also resulted in the addition of on-line drawdown monitoring level 
sensors to every well.  The automation of the drawdown level sensors alleviated concerns 
of excessive drawdown that might burn up a pump or create excess air from entering the 
raw water that might result in elemental sulfur or iron fouling for oxygen reaction to the 
naturally occurring hydrogen sulfide or iron in the raw water.

• New check valves and air relief valves were also installed on each well and on 
aerial crossings to help mitigate the negative impacts of air (oxygen) intrusion on the 
WTP’s membrane process as noted above. 

• Because chlorine is often used during well maintenance and disinfection, an 
Oxidation Reduction Potential (ORP) probe was added to the raw water line entering the 
plant.   The ORP probe provides for an emergency shutdown of the system if ORP above 
+100 mV is detected to prevent the membrane material from being damaged. 

• Variable frequency drives (VFDs) have also been added to a few wells to help 
manage flows to the plant and limit excessive drawdown of those wells without having 
to throttle valves.  With the VFDs, the flows can be reduced remotely without physically 
going out to the wells.

Pre-Treatment Optimization  
After the membrane system was commissioned a 

few pretreatment items were optimized to provide better 
functionality.  

• During startup, the sand strainers were constantly 
backwashing and being fouled to the point that the stainless 
strainer elements needed to be removed and pressure washed 
to remove particulates from the screen.  The previously 
noted well evaluation and upgrades resulted in significantly 
less fouling.  However, the backwashing operations of the 
sand filters needed to be optimized.  The three-sand strainer 
drain lines were tied together into one common discharge to 
a pump station.  The drain lines were separated and increased 
in size which, significantly improved backwashing.  The 
timing of the backwashing was also changed to prevent all 
the strainers from backwashing at the same time.  



• A Coriolis flow meter was added to the antiscalant 
system to provide direct feedback and assurance in operation 
that antiscalant is being added at the right amount at all times.  
The original antiscalant feed system had a flow switch to 
detect the presence of antiscalant flow; however, it did not 
work very well or provide feedback on whether the correct 
amount of antiscalant was being added.  

Post-Treatment Modifications  

Since commissioning the membrane system, the following 
modifications to the post-treatment system were made to 